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Customer: ENEA EREDU S.COOP. :
Contact person: Ifiaki Elizegi
Address: Ola Auzoa, 4
Legorreta (GIPUZKOA) SPAIN
Reference: LOTTUS WOOD
Characteristics: 4-wooden legged chair with polypropylene shell
Standard: Tests according to UNE-EN 15373:2007 (Level 2)
Tests Section Test parameters RESULT

General safety
requirements

UNE-EN 15373:2007
sec.5.1 & sec.5.2

SATISFACTORY

) . Vertical force (N): 600

Forward overturn UNE-EN 12222'2005 ) SATISFACTORY
S€ec.o. Horizontal force (N): 20
) . Vertical force (N): 600

Side overturn UNE-EN 1g242'2005 ) SATISFACTORY
S€ec.o. Horizontal force (N): 20
) . Vertical force (N): 600

Backward overturn UNE-EN 12262'2005 ) SATISFACTORY
Sec.o. Horizontal force (N): 161
. ) Force applied on seat (N): 1600

Seat static load and back | UNE-EN 1728:2013 | 0 0 aislied on back (N): 560 | SATISFACTORY

static load test sec.6.4

No. of cycles: 10
i _ . Force applied (N): 1600

feaé Front Edge Static UNE-EN 1(75258.2013 pplied (N) SATISFACTORY
oa Ssec.o. No. of cycles: 10
UNE-EN 1728:2013 Force applied (N): 600

Vertical load on back rest i <eC.6.6 ' Force applied on seat (N): 1300 | SATISFACTORY
o No. of cycles: 10
Force applied on seat (N): 1000

Combined seat and back UNE'ISEeNClgig'ZOlB Force applied on back (N): 300 | SATISFACTORY
durability test No. of cycles: 100.000
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(Translation) Report No. 13 03477-a Page 2 of 2

Tests Section Test parameters RESULT
Seat front edge durability UNE-EN 1728:2013 | Force applied on seat (N): 1000 SATISFACTORY
test sec.6.18 No. of cycles: 50.000
_ Force applied (N): 500
Leg forward static load UNE-EN 1728:2013 Force applied on seat (N): 1300 | SATISEACTORY
test sec.6.15
No. of cycles: 10
_ _ Force applied (N): 490
Leg sideways static load UNE-EN 1728:2013 Force applied on seat (N): 1300 | SATISEACTORY
test sec.6.16
No. of cycles: 10
i . Drop height (mm): 240
Seat impact test UNE-EN 1728:2013 SATISFACTORY
sec.6.24 No. of cycles: 10
i . Drop height (mm/°): 330/48
Back impact test UNE-EN 1728:2013 SATISFACTORY
sec.6.25 No. of cycles: 10

Note: These tests have been carried out according to UNE-EN 1728:2013 even if UNE-EN 15373:2007 makes
reference to the withdrawn standard UNE-EN 1728:2001
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Jabier Uranga Maite Gurrutxaga
Laboratory Technician Technical Resp. for the Accreditation

In case of a lawsuit, the original Spanish report No. 13_03477 shall be taken as reference.

The results obtained in these tests only refer to the sample(s) analysed at this centre on the date shown, and do not involve a sample referring to
production quality.

This report will not be able to be reproduced partially without the authorization of TECNALIA
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